



Inspection Certificate

Project: **Witness of Prototype Test by Lloyd's Register**

Client: **Hauff-Technik GmbH & Co. KG Robert-Bosch-Strasse 9
D-89568 Hermaringen/Germany**

Office: **Hamburg**

Clients Order Number: **195205174**

Date: **29 Mai 2019**

Order Status: **complete**

Inspection Dates

First: **17 Mai 2019**

Final: **17 Mai 2019**

This certificate is issued to **Hauff-Technik GmbH & Co. KG, Hermaringen/Germany** to certify that the undersigned surveyor did, at their request, attend at their works on the date shown above for the purpose of examining the undernoted equipment:

Description of Goods / Services:

1 (ONE) pc. Wall Sleeve

Wall Sleeve type: **BWS100/110 / Blind Plate**

Ident No. 4040400412

Consisting of: **Preform Part / Material: ABS**

Works documentation will be attached by client.

Witness pressure test, test pressure 1,0 bar, >72 hours, test medium: air, ambient temperature 23 °C, Visual inspection for workmanship execution, verify of calibration status of measuring equipment. Neither leakage nor damages could be identified after the pressure test.

As far as it could be verified, all inspections as listed above have been closed with satisfactory results.

Remark:

No item marking has been applied by Lloyd's Register

Z.Zamfir
Surveyor to Lloyd's Register EMEA



A subsidiary of Lloyd's Register Group Limited

Lloyd's Register Group Limited, its affiliates and subsidiaries and their respective officers, employees or agents are, individually and collectively, referred to in this clause as 'Lloyd's Register'. Lloyd's Register assumes no responsibility and shall not be liable to any person for any loss, damage or expense caused by reliance on the information or advice in this document or howsoever provided, unless that person has signed a contract with the relevant Lloyd's Register entity for the provision of this information or advice and in that case any responsibility or liability is exclusively on the terms and conditions set out in that contract.